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Treat as usual

e COVID-19 testing can be done for
asymptomatic patients. Providers can
place orders using the ambulatory wizard,
or patients can schedule their own testing
through My Health Connection.

Send to Emergency Department

NOT to Clinic or Urgent Care
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OK to place order for testing

e Discuss and document code status
e Complete MOST and MDPOA forms

» Use express lane below to place order for testing

o Note: Patients can also place their own order for COVID testing (RNA
and/or antibody) through My Health Connection
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Patient with symptoms concerning for COVID-19

« Patient with viral prodrome AND any of the following symptoms:
o Fever: 2100.4° (Clinical Notes), OR
o New cough (Clinical Notes), OR
o New shortness of breath (Clinical Notes)

» Other testing_considerations
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Is the patient well enough to be treated as an outpatient?

Yes

!

Is this patient a healthcare worker?

!

Is patient is scheduled for an upcoming surgery requiring
intubation or LMA, broncoscopy, Gl endoscopy, ENT procedure or
transesophageal endoscopy?

Yes

v

See COVID-19 Surgical Designated Procedure Testing Guidelines

Do NOT place order for test

» UCHaealth staff and providers: Call employee health at 720-787-3321
o Do NOT place the order- employee health will do so

department.
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Instruct patient to proceed to testing center for swab collection

« Testing center hours and locations are on The Source
e Do NOT collect swab. Patient should go to any UCHealth testing center.
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Advise patient to practice home isolation per DCls

« Send patient home:

o Send patient home and advise to practice home isolation for at least 10

days after symptom onset AND 24 hours from fever resolution AND
respiratory symptoms have been improving for at least 3 days (see
more information for isolation after test results)

o Ifimmunocompromised, see additional guidelines

o Avoid close contact with others to minimize spread, AND
o Drink plenty of water, AND

o Symptomatic care for fever, cough, congestion, pain

o Healthcare workers should not care for severely immunocompromised

patients until 14 days after iliness onset

« Launch ambulatory wizard to place orders, if appropriate, enter charges
and visit diagnosis, work note and patient instructions

 Recommend close follow up by Care Management by sending a referral or

route the encounter to your Care Management pool (UCHMG CM Pool is
CMCOVIDCARE).

 Recommend close follow up with PCP (can be a Virtual Visit) at 4-7 days
or with any changing symptoms.

« Evaluate patient eligibility for infusion therapies (see Monoclonal Antibody_

Pathway)

o See more information for Monoclonal Antibody Treatment option

o Antipyretics
o First Choice:

= Acetaminophen 500 mg 1-2 tablets every 6 hours for patients
without cirrhosis

= Acetaminophen 500 mg q6h PRN for patients with cirrhosis
o Second Choice:
= |buprofen 600mg g6h prn for patients without renal disease
o Antitussives
o First line:
= Benzonatate capsule 100 mg TID prn

= Dextromethorphan-guaifenesin 2-20mg/mL oral syrup 10 mL g4h
prn

o Second line:

= Codeine-guaifenesin oral liquid 10-100mg/5mL (caution in elderly
patients or those at high risk for delirium)

o Other medication considerations:

o Consider not initiating ACE inhibitors and ARBs unless strong
indication.

= Theoretrical risk that an increase in ACE2 receptors seen in
patients on ACE-I/ARB therapy can lead to worsened infection.

= There is no evidence to discontinue these medications
o Avoid systemic steroids per WHO guidelines due to potential harm

= Can be considered for other reasons such as asthma, COPD or
septic shock.
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Give patient COVID video link to supplement patient instructions

o Use COVID patient instructions and work note
o Refer to DC video and handouts (English and Spanish)

o If shortness of breath develops, seek immediate medical evaluation

!

See: COVID-19: Follow-Up Pathway_

https://www.agilemd.com/flowcharts/author/modules/mo_1052421deac026e5/files/fi_1083e849cfc029a3

e Children's Hospital of Colorado employees: Call CHCO employee health
» Health care workers from other employers: Call their own employee health
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Was patient recently discharged from hospital with confirmed or
suspected COVID-19 diagnosis?

Yes

+

Is patient recovering as expected?

Yes

v

Send patient home and advise to practice home isolation for at least 10
days after symptom onset AND 24 hours from fever resolution AND
respiratory symptoms have been improving for at least 3 days

IF patient gets tested, follow above home isolation until test results:

 If negative, continue as above.
 |If positive, isolation may be discontinued when:
o |f asymtomatic:
= 10 days have passed since the specimen collection date, OR
o If patient becomes symtomatic:
= At least 10 days after symptom onset, AND
= 24 hours from fever resolution, AND
= Respiratory symptoms have been improving for at least 3 days

= Note: If fever is still present after 10 days OR respiratory symptoms
are not better, isolation may be discontinued when symptoms have
improved for at least 3 days.

o If immunocompromised:

= Advise patient to practice home isolation for at least 14 days after
symptoms began AND 72 hours from fever resolution AND
respiratory symptoms have been improving for at least 3 days

A follow-up visit (can be virtual) should occur within 4-7 days

o |f immunocompromised, see additional guidelines

See: COVID-19: Follow-Up Pathway
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Send to Emergency Department

NOT to Clinic or Urgent Care

17


https://www.agilemd.com/meta/author/modules/mo_1052421deac026e5

